\\\\\\“!”‘”’/"/ \
AR A A AT
@ A i ENAs
) X A5
e TESTING

i/

AN
150001283373 - == LN Sl onas L1

wm oW k5

TEST REPORT

REY9=: FH2017YB0727

HRER AR

Sample Name

Ziesfr: AT R RIAAH A IR A )
Applicant ]}\Q\‘\L
i

WA ek

Test Type

[ RS AR

National Center for Safety Quality Sugé g



EREFAGATREERELER PO
R =]

1R 25475 No: FH2017YB0727

(TEST REPORT)

BN bR & R RIERHE A R A s A5 5
Applicant ] %sﬁType it
=R 1 e R R RIEARH A R A ZHE AR )
Insgéc_tled E—rll-tity H] Cﬁsign Date 20174E09H 12H
TiEAMRIEREM
En;—neering Name and s Aﬁf&%ﬁi 2017709 12H
Application Part
LR iy LY
Samglﬁe Name AR Sample Quantity 55k
R /3048 1200mm X 600mm X 60mm FEm=F IR L
Typel/Specification 140kg/m® Grade
==L i3 R EETRAEREERA MRS tht
Manufacturer H] Sample State
£ HA/MS A o
Production DatefL—c? Ne Trade Mark EHE

R KE

Ref Documents

GB/T 25975-2010 (AN HMFIE & F ) )
GB 8624-2012 (ZFEHAAL B il Sh At BE 70 4 )
GB/T 5480-2008 (¥t M H s Fial o i)

AU ERS, BEEE (RAEKTO0.25mm) , #M, R ERFRE,
BRAmEE, PEERE, RERLN, REEt REREER, GK

S %, KIRKE RN, SHEY CHSRIEST) , BE TR

(IPihroR e, E4ERE EA10%) , BREMEEEA (A1) 20 CPEURESM
BRI , BE
GRE TS, REEMERSIT A 0B 8624-2012 CEEAUAEL A st

BEAY ) HPEHCREB SR B A (AD R AIBIR SR, SR 45 B NS
o, HAKIGTHGA0B/T 25975-2010 (B FLAN I AMFIE A A0 H) 5 )
HAR 4R PR B K .

*x_ﬂ_i 'L‘E

Test Conclusion
';muuwwm$;
M KB AR R S ~—
Remarks

51 &% H %: > & for:
A
Approved by Inspected by: ’?! %’ Tested by:

3)%/‘9%



EZRERP N~ mBEREREQE O

e IE k5

(TEST REPORT)

R4S Ne: FH2017YB0727 27, H3m
5 a=) w 4s 151 H PRttt B R (LTSRS BIGA 2
1 GUETHERE, bm <7.0 5.5 e
2 ErEE CREXT0.25mm) ,% <10 3.3 7y
RETE, FANE | RIEPE, WS
3 R YRsMEAGR, | MR, 5L | e
V5. A . TR

KE -3~+10 +3 e

v | SRR Pt 345 42 o
I=8]5 ~3~+3 +1 =y

5 LA R L, mm/m <5 0.4 s
6 PEE S R 22, mm <6 3 iy
7 B R =1.6 1.6 iy
K EEAH X AR <1.0 0.2 )

g |TREL g <1.0 0.2 e
J7 AR AR AR <1.0 0.2 i

9 R E IR, % <1.0 0.3 &
10 WK, % =98. 0 99. 2 iy
11 IR KR GRARAN) |, kg/m? <10 0.2 R
12 | SHRECFEERE25T), W/ (meK) <0. 040 0. 039 %
13 H#e H TR B PHLRE, kPa =10 14.2 iy




BB A mRERE NI
1 I8 4R & (TEST REPORT)

REgmSNe: FH2017YB0727 37, 37
8 KR H FRIE R s HIE
14 JEAEBRIE (BAZ10%) , kPa =40 61 e
PRI, C <30 6 e
R A |
(A1) &5 | IRYE | RREERBERT A, s 0 0 7
15 | CE#R
SEYUTEL FRBRE, % <50 6.4 4
B tfill i)
S FE, M/ ke <2.0 0.4 s
16 ZE, keg/m’ — 146 —

1. fimitchl: Ab5THi 5 L X ) EETH 175,
BEZA I 4000330789, 010-88724984;
2. PRSI AERI0 45 RS I A T AR, RIS RN BEAE S URAh il S 7E SE PR H 44 T IE e KR Ek

1 F M — R 40
FHRUTEH)

seseisieteksdoisioksiokeskororicieiciopsisoksiorsieekesisioieiors éﬁ % stk setokosfokesoksioksersksoksokdoioiorioloieioloioiorsioek



¥
me SCIENCE/JUSTICE/ACCURACY/HIGH EFFICIENCY

EREBEI

NOTICE

LIREXR "RNGNEHE" SRIRPUAE, BHEETH.

Test report is invalid without the "special seal for test report" or that of test department and perforated
rider stamp on it.

2LEHIRERENMNE "RIGGNERE" SHaleBUATTH.
Duplication of test report is invalid without the "special seal for test report” or that of test department
re-stamped on it.

JIRETEM. ik, WESFEH.

Test report is invalid without the signatures of the persons for chief test, verification and approval.

4 IRERETA.

Test report is invalid if altered.

SIMRIMREERRIN . NTFBEIREZ BE-+R ARSI,

Any dissidence about the test report should be brought forward to the test department within 15 days
from the date of receiving the test report.
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In general, for entrusted tests the responsibilities are undertaken for the delivered samples only.
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